
s

rJ

HD
9685
U6
R35
v.17

ALAe:tKA RESOUR .E....
U.S. DEPT. OF Il~'.L:.ol

Coal-Gasification Combined
Cycle Power Plant Alternative
for the Railbelt Region of
Alaska

Volume XVII

Ebasco Services Incorporated

August 1982

Prepared for the Office of the Governor
State of Alaska
Division of Policy Development and Planning
and the Governor's Policy Review Committee
under Contract 2311204417

()Battelle
Pacific Northwest Laboratories



LEGAL NOTICE

This report was prepared by Battelle as an account of sponsored
research activities. Neither Sponsor nor Battelle nor any person acting

on behalf of either:

MAKES ANY WARRANTY OR REPRESENTATION, EXPRESS OR
IMPLIED, with respect to the accuracy, completeness, or usefulness of
[...]
ancillary load (assumed to be 2 MVA).

(e) A 4.16-kV switchgear with air-circuit breakers for other loads

(e.g., 800-hp cranking motor). The largest load is fed from the
plant common 4.16-kV switchgear.

The step-up transformers for each gas turbine are rated 80 MVA, 13.8/138 kV.

2.33



Performance: (each pump) Capacity 1740 gpm (100 percent plant
capacity)

TOH 3168 ft at 250'F
NPSH 20 to 24 ft
Motor 2000 hp

IP Feed Pumps

Number: Two required

~: Horizontal, single-stage centrifugal, frame-
mounted, complete with motor drive.

Performance: (each pump) Capacity 20 gpm (100 percent plant
capacity

TOH 870 ft
Water Temp. 250'F
Inlet Press 200 psig

LP Feed Pumps

Number: Two requi red

~: Horizontal, multistage centrifugal, double-
suction frame-mounted, complete with motor
drive

Performance: (each pump) Capacity

Performance: (each pump) Capacity

270 gpm (100 percent plant
capacity)
480 ft
250'F
10 to 12 ft

825 gpm (50 percent plant
capacity)
150 ft
120'F
Vacuum

1600 gpm (100 percent plant
capacity)
150 ft
HO'F

Two requ ired

Horizontal split-case, multistage, double
suction, frame-mounted, complete with electric
motor drive and lube oil system.

TOH
Water Temp.
NPSH

Vertical-shaft single-stage centrifugal,
complete with vertical mounted motor.

Three required

TOH
Water Temp.
NPSH

Two required

Three required

Vert cal shaft pit pumps with submerged
suct on, discharge column complete with
vert cal-mounted electric motor.

Horizontal, single-stage centrifugal-mounted,
complete with motor drive

Capacity 66,000 gpm (50 percent plant
capacity)

TOH 45 ft
Water Temp. 40 to 80'F
Submerged Suction

2.34

Pump Design Parameters

(each pump)

Number:

TABLE 2.9.

~:

Number:

Number:

~:

TOH
Water Temp.

Performance:

Performance: (each pump) Capac i ty

~:

~:

Feed Pumps

Oeaerator Feed Pumps

Condensate Pumps

Number:

Cooling Water Circulating
Pumps



TABLE 2.10. Fuel Oil and Condensate Tank Design Parameters

Condensate Tank

Number:

Size:

Service:

Features:

Deaerator and Storage Tank

Number:

One required

Fixed roof - carbon steel

150,000 gals (approx. 5-day supply)

Condensate storage

Steam heating coils, suitable insulation,
plastic-lined

One required

Si ze:

Water Flow Out:

Steam Flow In:

Design Pressure:

Operating Pressure:

Fuel Oil Tanks

Number:

Size:

Service:

Features:

Integral connected unit with deaerator mounted on
top of 5 min-storage tank. Stainless steel troughs
and baffle plates.

39,370-lb storage

472,400 lbjhr

50 psig

60 psig

25 psia

Two required

Floating roof

89,580 BBL
5 - 96" courses, 120 ft diameter x 40 ft high.

Distillate oil, specific gravity of 0.82 - 0.86

Stairway, platform, floating roof seal, fixed roof
supports

2.35



~:

Number:

TABLE 2.11. Miscellaneous Equipment Design Parameters

Air Compressors

Number: Two required

~: Reciprocating, single-cylinder, oil free, water-cooled,
frame-mounted with motor.

Performance: 50 actual cubic feet per minute (ACFM) each 115 psig
discharge pressure

Diesel Generator

One required

Air-start, skid-mounted, mUltlcylinder diesel, complete
with 1-1/2-MW generator, 0.8 pf

Heating Steam Boiler

Number: One required

~: Fire-tube forced-draft Scotch Marine-type.

Performance: 40,000 lb/hr
50 psig saturated

Steam Turbine Generator

The generator is rated 100 MW, 0.9 pf, 110 MVA, with generation voltage

at 18 kV. The unit auxiliary transformer is three-winding 20 MVA, 18-4.16/
4.16 kV. The two secondary windings supply 4.16-kV busses 3A and 3B. The
step-up transformer is rated 90 MVA 18/138 kV.

Station Service Transf'ormer

This transformer is used to supply power for the steam turbine generator
auxiliaries required for startup and to provide power for the coal handling
areas, oxygen, and gasifier plants. It is a three-winding, 30-MVA, 138-4.16/
4.16-kV transformer. The two secondary windings feed 4.16-kV common switchgear

2.36



I:!lBK.~ TO W5T.
BtLUGA PLAIJT

1\ 1\ d 1\ "'",,,. ""
\ fBUS \

~
• TIE. . .. r1--'---Q--/--. 34~ KV

• ~ ~ ~ ~ ~ ~ AfU2~J~~A~F 10 WillOW

~ ~ ~ 1?>e./:H5 K.'I

• IlAIIJ BUS . . .

I~~ KV

51'11 TCHYARD

MT~

90MVA
13BIIBK.V

J...
<J

-

l 1.,,,,,:,
) 1200 ... TYP.

eH B o. B GA51FIER B

) )

I)

~
CM IJ? 2

,)

4.16KV SWGR

).

~
CM IJ~ I

MT I ).....1....J MT 2 ).uJ2IKV STAlIOIJ SER'itCl
80MVA <J OOMVA <J )OMVA

,...- <J_II:la/I311kl 1138113.81<.V I':'M~ <J"'T£MVA

I) UATI I U~I< .)

30CJ0A 2MVA u.Lu 2MVA • :lOOOA I I I <J\..v .. 1'~.K~" UAT 3
<J 20 MV

8:l> MVA I I GJ 83 MVA I I r-<.. ) IIOMVA IOM~ "T'2MVA
GAS IURBIUE GA:; TURBIIJE )ZOOOA ) 2000 A '-...>' STEAM lURBltJE '''I.) 1.)'-r I 1200A 1200"'

4.16kV IA 4.16KV IB 4.16KV CA r-t 1 4.16KV CB 4.16KV 13A !4.IE.KV3B1 '\ \ \. !. !. 1

N.
W

'"

FIGURE 2.5. One-Line Diagram



buses A and B. The 4.16-kV Busses CA and CB supply dual switchgear trains A
and B for the following:

4.16-kV coal handling switchgear A and B
4.16-kV oxygen plant switchgear A and B
4.16-kV gasifier switchgear A and B

In addition, ties to the steam turbine 4.16-kV switchgear 3A and 3B (Steam

Turbine Startup Supply) are fed from this bus.

Switchyard

The switchyard is basically 138 kV consisting of seven bays, as shown in
Figure 2.6. One parameter for selecting this voltage was the inclusion of a
tie line to the existing Beluga Station, which at present has a 138-kV tie
line to Anchorage.

The switchyard is a two-bus arrangement, with a main and a transfer bus.

Each bay has a 138-kV circuit-breaker, three disconnect switches and a 138-kV
tower. The bus tie bay has a 138-kV circuit-breaker and two disconnect
switches. The transmission voltage is 345 kV for export of approximately
220 MVA. An autotransformer, 345-kV circuit-breaker and two disconnect
switches comprise this portion.

2.1.4 Water and Wastewater Treatment Systems

Various water and wastewater treatment facilities will be incorporated

into the plant design to produce appropriate unit makeup water and permit the
reuse of process water. The facilities that will be required for this station
are briefly described below. The anticipated water balance diagram is pre
sented in Figure 2.7.

Makeup Water Treatment System

The makeup water treatment system is a multicomponent system comprised of
pretreatment and demineralization sections. It is designed to provide demin
eralized water for steam-cycle makeup, including boiler blowdown, reaction
hydrolysis water and injection for NO control. It also supplies the systemx
reservoir for potable, and heating, ventilating and air-conditioning

2.38



330

x

~OW
x

x

~. I A

=P-V'

2:3 2:0 15 15 13 13 ZO Z3 40 30 ZI ZI ZI S4 1
~~----- x x x 1 fT1x---XI---X x X x. 1

III 1.!2~ I r!!. 10

I\l I

x J X

\ll _ .~

III ...d2"h i'-.. I n: :n r,. q ./"
x ~ I \ ( ~ l<>:lf+--I--C:::::>---{lX'q.---<=_......,....Rl: 1--+--'~~'Y1

;;7 '\ ~:l1 x. ~I e
\# ~ ~8::.JJ '-/ 8

"'l X X
~~;.< I FEN

I ~-- ~ X

t
A ~!.... \ll MAIN r=l.------':: ~i;g 'J 345 XV AUTO TRAN:$F'

1\11 "1 TRA N !I F l-----"" r-. X
~/ ~ X ~

: L----- v ~ X ~I

\ll MAIN rJ--l-----""~ ~/8
~ TRAN:$F" J__ l-----""H-+-m:::;t::::>!~-=o---<~4---==>---+ f-X X X )( X--

No.2 ~

~ ~

::sTATION r::--- -- .:c::>-:\ll ~ERV. -- -- ~ r:s:
~ X F"R J---- "" X

I z.:..- X ~r

TIE LINE ~--;:Y" X ~r

TO f:--- --- -- k:0 '-.Ji \II EXI:5TING 1--- -- 18
I If) BELUG,A "'

I J~:Tf:::~ ~ t ~7
LY~~~:5FT---- X /38 Js~ ;1~ YD ~ 7 -

w
~

N.

Itl
U)

~

w-J--~--l-~~ .. _jl~.J ...?-~.~J-_ ....'1:Q_-~..~~kL~L-l~1--1--._..~'I:
.:5ECTION A-A

FIGURE 2.6. Beluga Station Switchyard



SYS
100

N.
.j:::.
o

----- ~..- 3·-~ 32 OoRY T(JI'/Elf (JPf:IfAT10It!
I

154 1 22 (ALf SEI'AKATIOH I
EVAPORATION I PLANT

PI?ETREATMEIff.l 958 ...\~__-<,.

GASIF/ER-VEHTI/KI ) ~'IlIFT

f
FIRE f/(oUalO 0 5CRU8BEK 0.1

SYSTEM IS

r l!::-
TEM LOSS DEMINEKALlZEIl " I----r~..l COOl./N6 TOWER ~
\, .,. /0 I . 137

ITlJoR81f/E I 100 I /5 I rPOTA8LE /AlATER IIFLOOR DRAINS II 11 i
If/JECTIOf/ 5 t' AND WAC 5UPPLY IAHO SUMPS I: ..-....L:L.........,

SYSTEM lOSS --SYSTEM LOSS I IAUJ:COOLlH6 1 !cONOENSE.t'
,.----'i... 8 .... 3 I L-__--'

l 22
VARIOUS f°t/OENSATE I------ 5ULFUoR LY..!__ SLAG I
STEAM STORA6E I+- RECOVERY QUENCHING

AND 21 SYSTEMS 11
CONDENSER I l----fi;iiii:-;;:D;w(l

_.\01 "HEAT IlEt:OVERYf~IlEQIJII?£IfEJ(1,
-1---+lSTEII/lf 6lHIltATrJIt I AMMONIA I EQUALIZATION ( I ISAHITAKY NAS'fE-l I OIL/NATER I rDEWATEIlIH6 1

Ii, RECOVEKY NEUTRIILlZATION I iWEK T.fWNENT I ISEPARATOR

'------' 12
18 22 TfJ

5 SLAG

"10 DISPOSAL

SOUR WATER 10

TREATMENT

40 ~7

ICOAL PILE YA.t'O ORAINAb!

LEACNATE SYSrEM r--i'l

2)FlO/AlS AilE OAIL Y AVERAGES AT
DISCHAlif# TO IOO"/. CAPACITY FACTO!f.

I?EClIVI1'/6 WATE.t'
BoDY

222 WET TONER OPE.t'AT/Of{
8.5 DRY TOWEll OPEIUT/Of{

FIGURE 2.7. Water Balance Diagram



requirements. Pretreatment will remove suspended particulate material and
residual organics and will consist of gravity filtration and activated carbon
filtration. Following pretreatment, ,steam-cycle makeup and turbine-injection

makeup will undergo demineralization for dissolved solids removal. This
system will consist of cation exchange, degasification, anion exchange and
mixed-bed demineralization. The entire treatment system will consist of three
parallel, 50 percent duty trains (one as standby) each producing 75 gallons
per minute of demineralized water.

Sanitary Waste Treatment Facility

A prefabricated-type aerobic biological treatment unit will be provided
to manage the power plant's sanitary wastes. The package treatment plant will
consist of a screening-communitor chamber, an aeration tank, a clarifier and a
chlorine contact chamber. Treated effluent will be discharged to the
wastewater collection sump. Waste biological solids produced by the plant
will undergo aerobic digestion. The system will be sized for a flow of
approximately 6000 gallons per day and the aeration tank will provide a
retention period of 24 hours.

Floor Drainage Treatment Facility

This facility will provide treatment for the removal of suspended solids
and oil/grease and will require both a primary and secondary treatment stage.

The primary stage will consist of a gravity oil/water separator that will

accomplish both suspended solids and floatable oil removal. The secondary
stage will consist of treatment for the removal of emulsified oils, utilizing
either cartridge-type separators or chemical coagulation. This prefabricated

facility will be designed to handle an average daily flow of 10 gpm. The
treated effluent will be discharged to the receiving body.

Equalization/Neutralization Facility

Wastewater from demineralizer regeneration will be produced and conveyed

on an intermittent basis to the equalization/neutralization tank having a
corrosion-resistant lining. The tank will have a pH monitoring and control
system that consists of a pH sensing/control device to automatically add acid
or caustic reagents as required to adjust the pH to within a range of 6.0 to

2.41



9.0. The tank will have a minimum 36-hour detention period for the wastewater

flows generated on the maximum regeneration activity day. This capacity,
together with the pH control system, will provide adequate neutralization to
enable discharge to the receiving water body.

Coal Pile Runoff Pond Facility

Runoff and filtrate from the coal storage pile will be directed to col
lection ditches located on the periphery of the pile and then conveyed to the
coal pile runoff pond that will be capable of retaining the one-in-ten-year,
24-hour rainfall event and, therefore, only storms in excess of this event
will be discharged. The holding pond will provide gravity setting for coal
fines (suspended matter) washed out of the pile; this water will then be used

for dust-suppression purposes. Pond effluent in excess of the desi~n storm
event will undergo pH adjustment, as necessary, to a range of 6.0 to 9.0, by
the addition of caustic reagents and will be discharged to the yard and area
drainage system.

Yard and Area Drainage System

The yard and drainage system will convey all runoff from the plant site

to minimize potential site flooding. This discharge is not considered to be a

pollutant source or wastewater requiring treatment, because no contamination
of this discharge will occur onsite due to either process or materials storage
activities. Therefore, this discharge will be directly discharged to the

receiving water body.

Gasifier Water Supply

The gasification section will require water for slag-quenching and
product-gas-scrubbing. During evacuation from the lockhopper, the slag will
be dewatered and the water recycled to the lower quench section of the
gasifier. Makeup water for this system will be supplied from the cooling
tower basin during "wet" tower operation and directly from the supply source
during "dry" tower operation. A portion of the recycle flow is blowndown to

maintain system water quality within desirable limits and to prevent scale
accumulation.

Makeup water for the product gas scrubbing system will be derived

directly from the supply source. Following gas scrubbing, the effluent from

2.42



this unit process will be discharged to the ammonia recovery unit where

anhydrous ammonia will be produced. Most of the water extracted during the
ammonia recovery process will be recycled to the venturi scrubber; a small
portion will be blowndown to maintain appropriate water quality levels. This
blowdown will be treated in the bio-oxidation system prior to ultimate

discharge.

Bic-oxidation Treatment System

This treatment system will consist of an equalization/neutralization
basin, a biological and physical/chemical treatment system and a wet-air

oxidation system. In general, waste streams from the sulfur recovery units
and ammonia recovery system will be treated in this manner prior to dis

charge. It should be noted, however, that not all waste streams from these
process units are necessarily accounted for in the flow diagram or discharged

to this treatment unit. Due to the proprietary nature of many of these
resource recovery processes, some waste streams will be collected and treated,
also by proprietary means, as part of the overall process. For example, a
Texaco-developed proprietary process consisting of insoluble metal sulfide
precipitation and ammonia stripping is presently utilized to treat tailgas
treatment condensate.

The equalization basin for the bio-oxidation system will have the func
tions of collecting, thoroughly mixing and neutralizing all waste streams

destined for biological treatment to provide a constant flow rate and to avoid
shock upsets of the system. The basin will be provided with mixer-aerators to
insure a homogeneous feed to the biological system. Construction will be of
reinforced concrete, because of the nature of the waste streams involved.

The biological treatment unit is based on a conventional activated sludge
system to reduce biodegradable organics. However, powdered activated carbon

(PAC) will be added directly to the aeration basin for adsorption of nonbic
degradable organics and ammonia as well as cyanides and thiocyanates. The

carbon will also help to buffer the system against upsets due to toxic shock
and provide surfaces on which the activated sludge biota may grow. Waste
sludge disposal and carbon regeneration will be accomplished simultaneously in

a wet-air oxidation system.

2.43



In the wet-air reactor, adsorbed organics will De oxidized and the
adsorptive capacity of the carbon will be restored. Regenerated carbon will

be recycled to the aeration tank while some makeup of powdered activated
carbon will be necessary due to regeneration losses. During regeneration, the

suspended ash associated with the carbon slurry will accumulate at the bottom
of the reactor and will be periodically blown down from the unit for disposal
to the solid waste disposal area. The effluent from this treatment system

will be gravity-filtered through sand, chlorinated and subsequently mixed with
the other plant waste streams prior to discharge.

2.1.5 Solid Waste Disposal Systems